Annexure-V

Maharashtra University of Health Sciences, Nashik
Inspection Committee Report for Academic Year 2026-2027

Clinical Material in Hospital

Name of College/Institute-Raigad Institute of Nursing Education Murud Raigad
Faculty-Nursing
HOSPITAL DETAILS

Sr. Particulars to be verified Particular | Adequate/

No. Inadequate
I | The Institute / College shall execute a Mol with any

institute for affiliation of hospital in addition to

minimum 00 bedded own/parent Hospital Available Adequate

(Affiliatedhospitalmustbe5S0beddedor more.)

To be made available on web site

a. | Whether Hospital is registered under any act under Local

Authority such as

Corporation, Municipality, Gram Panchayat etc.:
[...]
Activity / Condition to be Complied mentioned in the above table valid upto
the validity of this CCA + 4 months additional. Submit a fresh Bank
Guarantee for the newly added Activity / Condition to be Complied mentioned
in the above table valid upto the validity of this CCA + 4 months additional.

The above Bank Guarantee(s) shall be submitted by the applicant in favour
of Regional Officer at the respective Regional Office within 15 days from the
date of issue of Consent.

If the above Bank Guarantee is not submitted within stipulated period, then
12% interest will be levied as a penalty as per circular dtd 29/02/2024 No.
BO/MPCB/AS(T)/Circular/B-240229FTS0122

pm) /QMS.PO6_F01/00 Page 9 of 11



1.

pm) /QMS.PO6_F01/00

10.

11.

12.

13.

SCHEDULE-IV

General Conditions

The following general conditions shall apply:-

You shall provide facility for collection of environmental samples and samples of trade
and sewage effluents, air emissions and hazardous waste to the Board staff at the
terminal or designated points and shall pay to the Board for the services rendered in
this behalf.

Whenever due to any accident or other unforeseen act or event, such emissions occur
or is apprehended to occur in excess of standards laid down, such information shall be
forthwith reported to Board, concerned Police Station, Executive Engineer MIDC and
Local Body. In case of failure of pollution control equipment’s, the process connected
to it shall be stopped.

You shall provide an alternate electric power source sufficient to operate all pollution
control facilities installed to maintain compliance with the terms and conditions of the
consent. In the absence, the applicant shall stop, reduce or otherwise, control
operation to abide by terms and conditions of this consent.

You shall submit to this office, the 30th day of September every vyear, the
Environmental Statement Report for the financial year ending 31st March in the
prescribed Form-V as per the provisions of rule 15 of the Environment (Protection)
(Second Amendment) Rules, 1992.

You shall comply with the Hazardous Waste (M, H & TM) Rules, 2016 and submit the
Annual Returns as per Rule 20(2) of Hazardous Waste (M, H & TM) Rules, 2016 for the
preceding year April to March in Form-IV by 30th June of every year to Regional Office,
Raigad.

You shall engage qualified staff/personnel/agency to see the day to day compliance of
consent & authorization condition towards Environment Protection.

Separate drainage system shall be provided for collection of trade and sewage
effluents. Terminal manholes shall be provided at the end of the collection system with
arrangement for measuring the flow. No effluent shall be admitted in the pipes/sewers
downstream of the Terminal manholes. No effluent shall find its way other than in
designed and provided collection system.

Neither storm water nor discharge from other premises shall be allowed to mix with
the effluents from the HCE.

You shall install a separate meter showing the consumption of energy for operation of
domestic and industrial effluent treatment plants and air pollution control system. A
register showing consumption of chemicals used for treatment shall be maintained.

You should not cause any nuisance in surrounding area. You shall maintain good
housekeeping.

You shall bring minimum 33% of the available open land under green coverage/
plantation. The applicant shall submit a yearly statement by 30th September every
year on available open plot area, number of trees surviving as on 31st March of the
year and number of trees planted.

The non-hazardous solid waste arising in the HCE premises, sweepings, etc. be
disposed of scientifically so as not to cause any nuisance / pollution. The applicant
shall take necessary permissions from civic authorities for disposal of solid waste.

You shall achieve the National Ambient Air Quality standards prescribed vide
Government of India, Notification Dated. 16/11/2009 as amended.

Page 10 of 11



14.

15.

16.

17.

18.
19.
20.

21.
22.

You shall submit an official e-mail address and any change will be duly informed to the
MPCB.

You shall observe provisions of E-waste (Management) Rules 2016 & as amended time
to time and Batteries (Management and Handling) Amendment Rules, 2010.

An inspection book shall be opened and made available to the Board’s officers during
their visit to the HCE.

In case you use/ handle/ generate the cytotoxic waste you shall strictly adhave to the
standards/ SOPs applicable and waste shall be labelled specifically as "Cytotoxic
Waste" with symbol on waste containers/ bags and shall handover to BMW CTFs.

You shall obtain required permissions from competent authority for radio active
material user/ handling/ disposal of waste before commencement of such activity.

The Energy source for lighting purpose shall preferably be LED based.

You shall harvest rainwater from roof tops of the buildings and storm water drains to
recharge the ground water and utilize the same for different industrial applications
within the plant

You shall provide personal protection equipment as per norms of Factory Act 1948

You are responsible to submit application for renewal of Combined Consent &
Biomedical Waste authorization before 60 days of expiry.

This certificate is digitally & electronically signed.

pm) /QMS.PO6_F01/00

Page 11 of 11



\ v, ANSH ENVIRO SOLUTION

6 In Partnership With
Ansh ¢ S. ENVIRO SOLUTIONS

. . S. ENVIRO SOLUTIONS
Enviro Solution e

Office : 9" Lane, Near Jaysingpur Nagarpalika, Jaysingpur. Dist.- Kolhapur. K.T. Jagdale /T.D. Patil
Corporate Office : Near Priti Executive Hotel, NH4 Highway, Satara. Dist.- Satara. 0 : 8766825949 /9860535105
Work Office : Jyotiba nagar, Talawade, Pune. Dist.- Pune.

Ref. No:- A-25 /12-1 Date:- 05/ 04 / 2025

COMBINED TREATMENT PLANT FOR HOSPITAL & NURSING COLLEGE.

To,
The Director,
Altus Good Health Pvt. Ltd.,
Ayush Hospital, Nandgaon, Murud Janijira.
Dist.- Raigad. Pin Code - 402401.

SUBJECT: Offer of Combined Treatment Plant Capacity 34 M3/Day.

Dear Sir / Madam,

This Has Reference To Our Subsequent Discussion Regarding The Installation Of
COMBINED TREATMENT PLANT.

Based On Technical Discussion Regarding The Submission Of Offer, We Are Herewith
Submitting Our Techno Commercial Offer For The Project.

Offer Consists Of Design, Supply, Installation and Commissioning, Scope Of Work,
Price And Payment Schedule, Terms & Conditions etc.

We Do Hope That It Suits Your Requirement And You Will Find The Below Techno-
Commercial Offer Up to Your Satisfaction. In Case Of Any Query / Clarification / Additional
Data Requirement, Please Feel Free To Communicate The Same To Us And We Shall Revert
Back As Soon As Possible.

Assuring You Of Our Best Services & Waiting For Your Favorable Response.

Thanking You,

FOR, ANSH ENVIRO SOLLUTIONS.

STP/ETP/CTP/ WTP /INDUSTRIAL RO / DIALYSIS RO /DM / SOFTNER & POLLUTION CONTROL BOARD CONSULTING SERVICES




1.

2.

Dear Sir / Madam,

As Per Your Enquiry,

Baseline Information:

CONSTRAINT CONDITIONS:

Sr. No. Parameter Unit Value
. Fow KLD 34
2 pH -- 6-9
3 Biochemical Oxygen Demand (BODs) mg/L 250 -300
4. Chemical Oxygen Demand (COD) mg/L 500 — 600
5 Total Suspended Solids mg/L 250
6 Oil and Grease mg/L 80

EXPECTED OUTLET PARAMETERS:

‘ Sr. No. Parameter Unit Value
1. pH - 6.5-8.5
2. Biochemical Oxygen Demand (BODs) mg/L <30
3. Chemical Oxygen Demand (COD) mg/L <250
4. Total Suspended Solids mg/L <30
5. Oil and Grease mg/L <10

Wastewater Treatment Is An Essential Part Of The Water Cycle And Our CTP
Technology Has Revolutionized How Wastewater Can Be Treated.

We Offers A Flexible And Efficient Alternative To Traditional Methods Of Waste-
water Treatment. We Combines Several Useful Technologies, Allowing For More Cost-
Effective And Efficient Wastewater Treatment. We As An Organized Group Working
Towards A Common Goal Of Providing Techno-Commercially Viable And Simplistic In
Use, Customized Solutions Tailored To Suit The Needs Of The Client.

STP/ETP/CTP/ WTP /INDUSTRIAL RO / DIALYSIS RO /DM / SOFTNER & POLLUTION CONTROL BOARD CONSULTING SERVICES




3.

TREATMENT METHODOLOGY:

As Per New Directions Under Section 18 (1) B Of Water (P & CP) Act,1974 By
Central Pollution Control Board (CPCB) Regarding Classification Of Industries Into Red,
Orange & Green Categories To Board For Implementing Consent Management To Newly
Categorized Industries. As Per Revised List Finalized By CPCB Health Care Establishments
Are Categorized To Red Or Orange Category Industry & Covered Under The Regime Of
Consent Management.

Due To These New Directions, Each Hospital Has To Set Up A Adequate
Wastewater Treatment Plant To Treat Sewage & Effluent From Facilities.

Sewage From Hospital & Building Will Be Screened & Will Be Collected In Sewage
Collection Tank. From Where Sewage Will Be Pumped By Raw Sewage Transfer Pump To
Reaction Tank. In This Tank Effluent Will Be Neutralized & Coagulated With Alum & Poly
Dosing. This Neutralized Effluent Will Be Then Sent To Sludge Drying Pot For Solid — Liquid
Separation. Filtrate Will Be Collected In Sewage Collection Tank. Then The Waste Water
From Reaction Tank Transfer By Gravity To Aeration Tank. In Aeration Tank Sewage Will
Be Aerated With The Help Of Aeration System Unit. In This Process Microbial Activity
Will Degrade The Organic Matter In The Effluent Into Minerals & Water. Microbial
Activity Will Be Enhanced By Using Organic Culture In Aeration Tank. This Will Help In
Reduction Of All The Effluent Parameters Like BOD, COD, Suspended Solids Etc. To Enable
You Reuse This Water Selectively. The Treated Water Parameters Will Be Far Better Than
Effluent Parameters Specified By MPCB.

The Stages Of Treatment Are As Follows,

1. Sewage Will Be Pumped By Raw Sewage Transfer Pump To Reaction Tank For
Neutralization & Coagulation.

2. Aeration Tank To Reduce Space And Also To Optimize Diffused Aeration Process.
Sewage Will Be Aerated By Aeration System Unit.

3. After Aeration, Sewage Will Be Settled In A Settling Tank Provided With Sludge

Pumps.

Overflow From The Settling Tank Will Be Collected In The Filter Feed Tank.

Water Will Be Further Filtered Through A Sand & Carbon Filter.

Filtered Water Will Be Transfer For Use As Gardening Purpose.

During Operation Of The Plant, After Some Time, It Is Necessary To Remove Sludge

From The System.

Nowvse

3.1 Treatment Result:

STP/ETP/CTP/ WTP /INDUSTRIAL RO / DIALYSIS RO /DM / SOFTNER & POLLUTION CONTROL BOARD CONSULTING SERVICES




CIVIL WORK, MECHANICAL EQUIPMENT’S, SCOPE OF WORK & BUDGETARY
SPECIFICATIONS DETAILS:

» CIVIL WORK SPECIFICATIONS DETAILS :

As Per Your Enquiry And Discussion, Required RCC Tanks Work.

c

NI

—

SCOPE OF WORK

wn

R.NO. WORK DISCRIPTION

1 Septic Tank
Material - R.C.C.

2 | Collection / Equalization Tank

Material - R.C.C. (Client

Material - R.C.C. SCOpe)

4 | Settling Tank
Material - R.C.C.

5 Filter Feed Tank
Material - R.C.C.

:1
1
3 | Aeration Tank 1
1
1
1

6 Treated Water Tank
Material - R.C.C.

» MECHANICAL EQUIPMENT & WORK SPECIFICATIONS DETAILS :

As Per Your Enquiry And Discussion, We Offer Our Best For CTP Installation Work.

SR.NO. WORK DISCRIPTION UNIT SCOPE OF WORK
1 Reaction Tank (For ETP Unit) 1
Material - M.S.
2 | Air Ring Blower Double Stage 2
Capacity - 1.5 HP. (W. + S.B.)
Make: Equi.
3 | Effluent Transfer Pump 1
Capacity - 0.5 HP. (W.)
Make: Kirloskar/ Equi. (Ansh Enviro
4 | Sludge Recycle Pump 1 .
Capacity - 0.5 HP. (W) Solutions)
Make: Kirloskar/ Equi.
5 | Filter Feed Motor 1
Capacity - 0.5 HP. (W)
Make: Kirloskar/ Equi.

STP/ETP/CTP/ WTP /INDUSTRIAL RO / DIALYSIS RO /DM / SOFTNER & POLLUTION CONTROL BOARD CONSULTING SERVICES




6 | Defoamer Dosing Unit 1

7 | Chemical Dosing Unit 2

8 | Tube Settler Media Set 1

9 | Activated Carbon Filter 1

10 | Pressure Sand Filter 1

11 | Media, Culture & Chemicals For Stabilization 1

12 | Electrical Control Panel 1

13 | Plumbing Material with Labor 1

14 | Electric Material with Labor 1

15 | Transportation 1

16 Warranty For Mechanical Equipment’s 1 Year 1

17 | Pre-Feasibility Report of Plant 1

18 | MPCB Consent Application Work 1

» BUDGETARY PRICE DETAILS :
SR.NO. DISCRIPTION UNIT AMOUNT
1. | Design, Supply, Installation, Execution, Erection, 1 3,50,000 /-

Commissioning & Consulting Charges of
Combined Treatment Plant Capacity 34 KLD.
Pre-Feasibility Report of Plant
( Add Extra CGST 9% and SGST 9% Applicable on Actual Bill.) 3,50,000/-

Rupees Only -

Inclusions :

Supply of Mechanical Equipment & Submission of Schematic Design.
Plumbing & Electrical Works (Plant Limits).
Legal and Technical Support For Submissions To Requisite Authorities.

For Above Said Work Price In Words : Rs. Three Lakh Fifty Thousand

STP/ETP/CTP/ WTP /INDUSTRIAL RO / DIALYSIS RO /DM / SOFTNER & POLLUTION CONTROL BOARD CONSULTING SERVICES




S.

TERMS AND CONDITIONS:

1) Payment Mode :

1) 50% Advance Along With Work / Purchase Order.
[I) 30% Against Delivery Of Plant Material.
[I1) 20% Against Installation of Plant.

2) Taxes: 18% GST. (Extra Add On Actual Bill)
3) Validity: Validity Of 21 Days From The Date of This Offer.
4) Client Scope Of Work :

I) All Official Fees for Consent Application Works including Consent Fees, Penal
Charges, Bank Guarantee etc.
[I) Management Expenses For Approvals.
[1I) Civil Works If Required.
IV) Electricity Supply: 1 — Phase.
V) Septic Tank Opening / Core Cutting.
VI) Gardening or Reuse Arrangement For The Treated Water.
VIl) Enclosure Shed For CTP Unit For Protection From Rains Or Atmosphere to Avoid
Corrosion (If Required).
VIII) Storage and Security of Equipment’s.
IX) Manpower For Operation & Maintenance of The Plant.

X) Any Other Item Not Specifically Mentioned in Our Scope.

Yours Faithfully,

FOR ANSH ENVIRO SOLUTIONS

Authorized Signature

STP/ETP/CTP/ WTP /INDUSTRIAL RO / DIALYSIS RO /DM / SOFTNER & POLLUTION CONTROL BOARD CONSULTING SERVICES




COMMERCIAL TERMS AND CONDITIONS

Operating Personnel :
In Case Of Award Of AMC To Any Other Party Or Plant Operator, The Purchaser Will

Ensure That His Operating Personnel Is Made Available Before Pre- Commissioning To

Enable Them Witness All Commissioning Tests, After The Designated Handover Schedule.

Warranty Of Equipment :
All Our Equipment Is Thoroughly Inspected Before Despatch And Therefore Can Be

Depended Upon For Long And Trouble Free Service. Our Liability In Respect Of Any Defect
Or Failure In The Equipment Supplied And Commissioned By Us Or Any Loss, Injury Or
Damage Attributable Therefore Shall Be Limited To Making Good By Replacement Or
Repairs, Provided The Equipment Is Operated And Maintained In Accordance With Our
Instructions And Arise Totally From Proven Faulty Design, Materials Or Workmanship. This
Warranty Shall Be Valid For A Period Of 12 Months From The Date Of Commissioning Of
The Equipment Or 12 Months From The Date Of Last Invoiced Despatch, Whichever Is
Earlier. Our Liability In No Case Shall Exceed The Invoiced Value Of The Equipment Supplied
By Us And We Shall Not Be Liable For Any Consequential Damage Or Loss Such As Loss
Of Profits, Loss Of Business Opportunities, Damage To Good Will Or Business Reputation
Or Any Other Contractual Liability Or Loss Suffered By The Purchaser To Third Parties. All
Warranties Other Than Title Either Express Or Implied Whether Arising Under Law Or Equity
Including Warranties Of Merchantability And Fitness For A Particular Purpose Are Excluded
From The Contract. This Is The Essence Of The Contract. The Warranty Period Does Not
Cover In Normal Wear And Tear, Damages Arising Out Of Mal-Operation Of The Plant By
The Purchaser And Accidents, The Equipment Or Part There Of Being Subject To The
Accident Or Alteration Or Abuse Or Misuse, The Equipment Not Being Operated & Maintained

As Per Operation And Maintenance Instructions.

Excess Materials :
Since We Shall Be Sending To Site A Number Of Items In Spare For Smooth And

Uninterrupted Erection And Commissioning Such Items Which Remain Unused Will Be Our
Property And Will Be Removed By Us.